the first specific penp;ng :)nti-nauseant/antl emetic
-for awell composed stomach

MOTILIUM* Prescribing Information  Presentation: White tablets containing demperidone maleate equivalent to 10mg domperidone base. Sweet tasting, white suspensio ntaining domperidone Img/ml. 2ml colourless
ampoules each containing Smg/ml domperidone. Uses: Adults: acute nausea and vomiting from any cause. Children: nausea and vomiting following cancer chemotherapy or irradiation only. Dosage: Adults: 10-20mg by
mouth or |-2 ampoules by IM or IV injection at 4-8 hourly intervals. Patients requiring intravenous MOTILIUM*® who are also receiving concomitant cytotoxic chemotherapy or who are predisposed to hypokalaemia or
cardiac arrhythmias should receive an infusion diluted |:10 with saline over 15-30 minutes. Contra-indications, Warnings etc: No specific contra-indications. MOTILIUM* produces a rise in serum prolactin; however the
chnical relevance of this has not been established. Although no teratogenic effects have been observed in animals, the safety of MOTILIUM® in pregnancy has not yet been established. Product Licence Numbers: Tablets

. 0242/0071. Injection 0242/0073. Suspension 0242/0077. Basic NHS Cost: 9p per 10mg tablet (ex 250 pack). Pack of 10 ampoules: £3.10. Bottle of 200ml suspension: £1.80 (Correct at time of printing) j

New Motilium Suspension

' Further information 1s available from:- Janssen Pharmaceutical Limited, Grove, Wantage, Oxon. OX12 0DQ. *Trademark © JPL/154/83
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Could you earn this in your spare time?

The Territorial Army is looking for officers.
If you've ever thought of yourself as officer material,
this could be your chance to find out.

But before you start barking orders at the
bathroom mirror, 2 word of caution.

Being an officer in the Territorials calls for
an unusual degree of motivation, drive and
commitment.

Because, in addition to the time every
Territorial soldier puts in, you'll be expected to put
in more. Common to every Territorial are about
eight weekends a year, some weekday evenings and
two weeks annual camp.

As a potential officer, you'll have the
opportunity to attend special courses during that
time, designed to develop the extra skills today’s
officer needs.

And with good reason, since the Territorials
are relied on to form 30% of the Army’s mobilised
strength. Not just at home, but in the front line
with the Regulars.

The demands may seem high, but so too are
the rewards.

Where else can you gain practical experience
of leading men under the most exacting conditions?

Experience which, you'll be quick to
appreciate, can stand you in good stead in your
normal career.

Pay adds a welcome bonus to your normal
salary: about £800 a year to start, rising to £1200
(including tax-free bounty) once you've proved
yourself.

If you're interested, post the coupon or get
in touch with your nearest TA Association.

You'll need to be between 18 and 28 with
at least three ‘O’ levels or equivalent, a graduate, or
an ex-Regular officer or N.C.O.

Before long, you could well hear yourself
addressed with a new title but, believe us, you'll

have earned it.

4 TA Officer

| Major John Oldfield, (Dept. BM] 1), Duke of York's H.Q., Centre Block, Chelsea, London |
| SW3 4SG or contact your nearest TAVR Association (in the phone book under‘Army’).

| Name

Age(18-28)




There 1s no substitute
for success

Prescribing Information

Uses: Sensitive bacterial infections of the lower
respiratory, urinary and genital tracts, sinusiis, otitis
media, skin infections, septicacmia, typhoid and
paratyphoid fevers, and other infections caused by
sensitive orgamsms

Dosage: Scprrin Forte Tablcts: over 12 years, one twice
daily. Septrin Tablcts/Scptrin Dispersible Tablets: over 12
vears, two twice daily: children 6 to 12 years, one twice
daily. Septrin Suspensions: over 12 years, 10m] Adult twice daily;
children 6 to 12 vears, 10ml Pacdiatric twice daily; 6 months to 6 years,
5Sml Pacdiatric twice daily: 6 weeks to 6 months, 2.5ml I

Trade Mark

inurinary tract infections

ptrln b.

co-trimoxazole
Regular blood counts are necessary whenever long-term therapy is
used. Caution is advised in patients with folate deficiency. Care should
be (akcn mhc‘_r‘\hgmng Septrin to patients recemng oml anu-

twice danlv
C

d in patients with

marked llver parenchvmal dama%e, blood dyscrasias or severe renal

msumuencv Sepmn should not be given to patients hypersensitive to
orc te; should not be given during

pregnancy of to neonates.

Precautions: In cases of renal impairment a reduced dosage is

indicated and an adequate urinary output should be maintained.

group, p} ¥ or
phcnv\om
an Effects: Occasionally nausea,
diarrhoea, glossms and skin rashes may occur with normal doses a and,
very rarely, hacmatological reactions.

Further information is available on request.
Wellcome Medical Division

The Wellcome Foundation Lid, Crewe, Cheshire. Wellcome

1. Gower, PE. and Tasker, PRW. (1976}, Brit. Mcd. 7.1,
684. Double-blind comparison of Septrin with
cephalexin in 93 women with acute UT1. After two
weeks, 96% of Scptnn-u‘ealed pauenm were ml‘ecunn-
free, pared with 68% of ceph
patients.

Formulata

oo Irmethoreie BP
ROOmy S cthosasolc BP-

Licence
PL3I 021

Comt
1190 for 10

Septan Forte Lablets

Septen Tablets_ TP Oi0y 2o

\\[‘(nll Ih\pm.bl Iy . A2tor 20
Septri PL3S223 10 L322 001
Adult Suxpunxlun A00mg SMX in 5ml 100ml
Septrin PL35222  0mg TMP £200 fur
Pacdiatric Suspension 200mg \\l\ insmi____ 100ml

“TPLi08 £0:69 for 20

Septrin
Pacdiatric [ablets




/ Half-Tnderal’ LA 1san 80mglong-
cting formulation of the world’s most
tried and trusted beta-blocker.

It 1s especially suitable for older
patients who may need a lower than
usual dosage level.

In add1t1on, this new once- daxly
regimen can be used to ease
the problem of poor compliance

in patients currently taking

80myg in multiple doses.

ONCE DAILY

y Half-lnderal LAS

80mg propranolol hydrochloride BP in a long-acting formulation. § &

lNDERAL HAL F-INDERAL LA: Abridged prescribing information. Presentation ‘inderal’ LA: Capsules each containing 160mg propranolol hydrochioride in long-acting formulation. Half-‘inderal’ LA
Capsules each containing 80mg propranelol hydrochioride in long-acting formulation. Dosage Angina, anxiety, essential tremor, thyrotoxicosis, prophylaxis of migraine: 1 capsule Half-inderal LA, once daily
increased, if necessary, to 1 capsule ‘Inderal’ LA, once daily and a further increment of Hall-Inderal’ LA. Hypertension: 1 capsule ‘Iinderal’ LA, once daily, increased, if necessary, in increments of Half-Inderal’ LA. (Ir
appropriate patients e.g., the eiderly, starting dose is 1 capsule of Half-Inderal’ LA, once daily). Contraindications Heart block. Bronchospasm. Prolonged tastlng Metabolic acidosis. Co-administration with verapamil
Precautions Untreated cardiacfailure. Bradycardia. Discontinuance of clonidine. Anaesthesia. Pregnancy Adverse Reactions Cold extremities, nausea, insomnia, lassitude and diarvhoea are usually transient. Isolatec
cases of paraesthesia of the hands; rashes and dry eyes have been reported with beta-blockers. Consider discontinuance if they occut. Beta-blockers should be withdrawn gradually Overdosage See data sheel. Basic
NHS Cost 28-day calendar pack, ‘Inderal’ LA £6.66, Hall-Inderal’ LA £4.48 PL Nos. Inderar LA oozsvmza Hall Irderal' U\ 0029/0173 Indsml isa trade mark tor propmnolol hydmdﬂonde lndeval' LA ls a lrade mavk fo
orooranoiol hvdrachioride in lona-adtina formuslation. Full orescribina information is availa m s 2




OPTION?

until now many severe chronic
asthmatics have required oral steroids
over prolonged periods to control
their condition.

Becloforte Inhaler improves
symptomatic control of severe
asthma with measurable
improvement in lung function.
any patients requiring
maintenance oral steroids are able
to reduce their oral steroids;

a significant number are able to stop
them altogether.

Becloforte

(Beclomethasone Dipropionate BP)

THE ALTERNATIVE TO ORAL
STEROIDS IN SEVERE CHRONIC ASTHMA

Prescribing information Uses For those asthmatic patients who require high
doses (greater than 800,.g to 1.000..g daily) of beclomethasone dipropionate
to control their symptoms and patients with severe asthma who would

until doses of 1,500 per day are exceeded. Some patients receiving 2,000, some patients. Topical therapy with antifungal agents usually clears the

otherwise be dependent on systemic cortic ids to control their symp
Dosage and administration Adults: Two inhalations (500..9) twice daily. or
one inhalation (250..g) four times daily. If necessary, dosage may be
increased to two inhalations (500.g) three or four times daily. Contra-
indications, warnings, etc. No specific contra-indications are known, but
special care is necessary in patients with active or quiescent puimonary
tuberculosis. Unnecessary administration of drugs during the first trimester of
preg y is irable. Py i Patients being treated with high doses
of Becotide Inhaler may be transferred directly to treatment with Becloforte
Inhaler. In the majority of patients no significant adrenal suppression occurs

of Becloforte per day may show a degree of adrenocortical suppression condition whilst still continuing with Becloforte Inhaler. Presentation and
although short term adrenal reserve remains intact. In such patients the risks of Basic NHS cost Becloforte Inhaler is a metered dose aerosol delivering 2509
developing adrenal suppression should be bal d against the therapeuti Becl h Dipropionate BP per actuation and containing 200 inhalations.
advantages and precautions should be taken to provide systemic steroid Basic NHS cost £21-00.Product licence number 0045/0125

cover in situations of prolonged stress. Patients being treated with oral steroids  Becloforte and Becotide are trade marks
should be in a stable state before Becloforte Inhaler is added to their therapy.

Gradual withdrawal of sy teroids may be d after a week or two.

Adrenocortical function should be monitored in patients who have been treated . Lo . )
with systemic steroids for lbng periods of time or at a high dose. These A Further information is available on request from:
patients should be warned that they may need to increase the dosage of oral Nt .

steroids in times of stress. Treatment with Becloforte should not be stopped H Allen & Hanburys Limited

abruptly. Side effects Occasional candidiasis of the mouth and throat occurs in Greenford, Middlesex UB6 OHB



WHEN
PARKINSON'’S DISEASE
TURNS THE
MORNING SHAVE INTO
A NIGHTMARE

EARLY TREATMENT WITH

—1
INE

|

Carbidopa 25 mg and
levodopa 100 mg, MSD

|@

HELPS RESTORE THE THREAD OF LIFE

mm&mmmn&m@m,mnmu
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INEMET

Carbidopa and levodopa, MSD

Mmm&m-m
ﬂmummm

Indications

Parkinson’s disease and syndrome.

Dosage and administration

Dosage
Patients not
Usually 1 tablet of ‘Sinemet-Pius’ three times a day. Adjust as
necessary. Maximuin daily dose is 8 tablets. If more levodopa
required, substitute ‘Sinetnet’-278, 1 tablet three or four times a day. If
further titration needed, increase ‘Sinemet'-275 to maxitvum 8 tablets
aday.
Patients receiving levodopa
Discontinme levodopa at least twelve hours (24 hours for slow-release
preparations) before starting ‘Sinemet’ Dose of ‘Sinemet’

30% of previous daily dosage of levodopa.

Usual starting dose ‘Sinemet’-278 | tablet three or four times a day.
Patients requiring Jess than 1,500 mg levodopa a day start with
‘S:;nn-l’ll’ 1 tablet three or four times a day. Maximum is 8 tablets
a

‘Contra-indications

Narrow-angle glaucoma; known hypersensitivity. Do not use in
patients with history of melanoma or with suspicious
skin lesions. Discontinue MAO inhibitors at least two weeks before
starting ‘Sinemet’

Proguancy and Jactation

mwummmmma

‘patient
oral medication is
Transient

Gl haamorrhage may occur in patients with history of peptic ulcer
H general anaesthesia is required, ‘Sinemet’ may be continned whilst
permitted oral intake. Usual daily dosage may be given when
possible.

abnormalities in renal fanction tests, liver function tests, and
protein-bound iodine may occur without evidence of disease.
Not recommended for children under 18 years of age.
Side offects
dystonic, and other involuntary movements are most

Choreiform,

:m-mmmwmommmmnmw .
Product licence numbers

‘Sinemet-Plus; 0025/0160

‘Sineret’-278, 0026/0085

‘Sinemet’-110, 0025/0084

@ denotes registered trademark

@ denotes trademark

Issued April 1963

MERCK
@ SHARP
a D DOHME

Merck Sharp & Dohme Limited
M&M@.mum

3.84.SEM.83.GB.9010.)




Wellcome introduces

CEFIZOX

ceftizoxime sodium

The excellent in vivo performance of Cefizox is the sum of its powerful spectrum of
antibacterial activity, stability to f3-lactamases, and highly effective tissue penetration.

Cefizox is a powerful, third-generation, injectable cephalosporin. It has a wide spectrum
of activity against both Gram-negative and Gram-positive aerobic and anaerobic organisms!?

Cefizox has excellent f3-lactamase stability, and is resistant to a wider range of
3-lactamases than cefotaxime3

After a single dose, concentrations of Cefizox in most tissues and body fluids are easily
in excess of the MICs of likely pathogens. Study has shown that Cefizox achieves greater con-
centration in most tissues and body fluids than cefotaxime, after equivalent doses?

Extensive experience confirms that Cefizox is highly effective in lower respiratory tract
infections, genito-urinary tract infections including gonorrhoea, intra-abdominal infections,
septicaemia, and skin and soft tissue infections?

Cefizox has also been notably successful in treating infections

resistant to ampicillin, carbenicillin, cephamandole, tobramycin E [ d
and gentamicin® u
When infection threatens, Cefizox is an excellent choice. Welicome | Fujisawa

See adjacent page for prescribing information.



CEFIZOX

ceftizoxime sodium

Prescribing information:

Presentation: Vials containing 500mg, 1g and 2g of ceftizoxime as
the sterile sodium salt.

Uses: Broad-spectrum, bactericidal, cephalosporin antibiotic.
Indications include lower respiratory tractinfections, genito-urinary
tract infections including gonorrhoea, intra-abdominal infections,
septicaemia, skin and soft tissue infections. Cefizox is active against
a wide range of Gram-positive and Gram-negative organisms and
is stable to a broad spectrum of beta-lactamases produced by both
aerobic and anaerobic organisms.

Dosage and administration: By slow intravenous injection, by
continuous or intermittent intravenous infusion, or by deep intra-
muscular injection. For reconstitution details see Data Sheet.
Modification of the following guideline dosages is necessary in
patients with impaired renal function (see Data Sheet). Adults:
urinary tract infection, 0.5-1g 12-hourly, IM or IV; gonorrhoea, 1g
single dose, IM; other infections, 1-2g 8-12 hourly, IM or IV; severe or
life-threatening infections, 2-3g 8-hourly, IM or IV. Children over the
age of 3 months: 30-60mg/kg bodyweight/day in 2-4 divided doses,
increased in severe or life-threatening infections to 100-150mg/kg
bodyweight/day. The total dose should not exceed the adult dose.
Under the age of 3 months: insufficient data to recommend use.
Contra-indications: Hypersensitivity to cephalosporin antibiotics.
Precautions: Renal status should be monitored, especially in
seriously ill patients receiving maximum dose therapy and co-
administration of aminoglycoside antibiotics. Although the
occurrence has not been reported with Cefizox, nephrotoxicity has
been reported following concomitant administration of other
cephalosporins and aminoglycosides. As with any antibiotic,
prolonged use may result in overgrowth of non-susceptible
organisms. Caution in penicillin-sensitive patients because of
possible cross-reaction.

Side- and adverse effects: Cefizox is generally well tolerated.
The most common adverse reactions have been local following IM
or IV injection. These include burning, cellulitis, pain, induration,
tenderness, paraesthesia and phlebitis. Other adverse reactions
include hypersensitivity reactions (rash, pruritus, fever), gastro-
intestinal disturbance (diarrhoea, nausea, and vomiting), vaginitis,
transient eosinophilia, thrombocytosis. Neutropenia, leucopenia
and thrombocytopenia have been reported rarely. Someindividuals
have developed a positive Coombs’ test. Transient elevation in
SGOT, SGPT, alkaline phosphatase, BUN and serum creatinine has
occasionally been observed.

Use in pregnancy and lactation: There are no data in pregnant
women, thus the benefit of using Cefizox in pregnancy should be
weighed against the possible hazard. Caution should be exercised
if Cefizox is administered to a nursing mother.

Basic NHS costs: 1 x 500mg vial (PL3/0174) £2.76; 1 x 1g vial
(PL3/0175) £5.50; 1 x 2g vial (PL3/0175) £11.00.

References: 1. Barry, AL. et al (1982), J. Antimicrob. Chemother.,
10, Suppl. C, 25. 2. Parks, D. et al (1982), ibid., 327. 3. Simpson, LN.
etal (1982), J. Antimicrob. Chemother., 9, 357. 4. Gerding, D.N. and
Peterson, LR. (1982), J. Antimicrob. Chemother., 10, Suppl. C, 105.
5.Neu, H.C. (1982), ibid.,193.

Cefizox is a Trade Mark
Further information is available on request.
Wellcome Medical Division

ANTI-MALIGNIN ANTIBODY
DETERMINATION
WITH TARGET (tm) REAGENT

Now available to laboratories

Anti-Malignin Antibody (AMA) (tm) is the serum antibody
to the structurally defined polypeptide general transforma-
tion antigen Malignin (tm) and related cancer Recognins
(tm) present in cancer cells!'®

DIAGNOSTIC AID

AMA is elevated in 93% of active cancer patients regardless
of the cell type!'®

The overall incidence of asymptomatic or false positive
results in 1,241 controls in four independent blind studies
is low (5.2%)"®. AMA therefore can be of value as a

diagnostic aid.
MONITORING

The AMA level is quantitatively related to survival'?®. Also,
in successfully treated cancer patients with no further evi-
dence of disease AMA returns to normal levels in 97% of
cases'*® AMA therefore can be useful in monitoring the
effect of treatment and patient progress.

Interested laboratories should contact

ONCOLAB LIMITED

93 Harley Street, London W1N 1DF
ot . Tel: 01-935 9880

1. Nat. Cancer Institute Mon. 46, 133-137, 1977.

2. Lancet 1,987, 1979.

3. Lancet 2, 141-2, 1981.

4.J. Medicine 13, 49-69, 1982.

5. Protides of Biol Fluids (Pergamon) 30: 337-352, 1983. -

6. SmithKline Clinical Laboratories Study, Preprint 1984 (available on request).

The Wellcome Foundation Ltd,

Crewe, Cheshire. r ]
Made by Fujisawa Pharmaceutical Co Ltd, | [ ]
Osaka, Japan, for The Wellcome Woellcome | Fujisawa

Foundation Ltd, London.

STATISTICAL
SERVICE

Does your research involve collecting data?

If so it is important that your plan is effective —

that you take a large enough sample and that you
collect appropriate data to answer unambiguously the
questions that you have posed. These can be difficult
problems.

We can help you

It is the business of the Open University Statistical
Clinic to deal with difficulties like these. The Clinic
offers a range of professional services in data analysis
to research workers. These include:

® DESIGN OF EXPERIMENTS AND SURVEYS
® DATA RECORDING FOR A COMPUTER

® KEYPUNCHING AND CHECKING

® LUCID STATISTICAL ANALYSIS

Whether you want general advice or assistance with
specific technical problems the Clinic can help.

For further information please contact:

Professor Toby Lewis or Jim Paul on 0908-653844,
Statistical Clinic, The Open University,

Walton Hall, Milton Keynes, MK7 6AA.




THE
PRACTICAL BENEFITS OF
ALPHABETA BLOCKADE
HAD BEEN APPRECIATED
SEVEN YEARS AGO...

Prescribing information appears overleaf
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.. HEREWOULD HAVE B
PATIENTS WITH COLD HAN

Patients on beta-blockers
may not complain about their
cold hands and feet! - though 50%
of them have been found to suffer
from this problem

Only Trandate offers beta-
blockade with an additional

alpha-blocking action? which
means fewer problems associated
with vasoconstriction or
reduced cardiac output.

When therapy is life-long,
there is no such thing as a minor
problem.

References

1. Vale J A, Jefferys DB. Lancet 1978;1:1216.

2. Marshall AJetal. Br Med ]1976;1:1498-1499.

3. MehtaJ, Cohn JN. Circulation 1977; 55: 370-375.

Prescribing information

Uses Treatment of all grades of hypertension, including the hypertensions of pregnancy
when oral antihypertensive therapy is indicated. Trandate Tablets are also indicated for
the treatment of patients with angina pectoris coexisting with hypertension.

Dosage and administration Treatment may start with one 100mg tablet or one 200mg
tablet twice daily. In patients already being treated with antihypertensive drugs, the
elderly and those of low bodyweight, one 100mg tablet twice daily is more appropriate. If

the blood pressure is not controlled by the initial dosage, increases should be made at
intervals of about fourteen days. Many patients have satisfactory blood pressure control
on 400mg daily. A twice-daily dosage regimen can be maintained up to a total daily dose
of 800mg. However, resistant cases may require higher doses. In these patientsiit is
preferable to administer Trandate three or four times a day to minimise side effects.
Trandate Tablets should preferably be taken with food. Trandate therapy is not applicable
to children. In hypertensive patients with angina, the dose of Trandate will be that
required to control the hypertension.

Contra-indications There are no known contra-indications.

‘Warnings There have been reports of skin rashes and/or dry eyes associated with the
use of beta-adrenoceptor blocking drugs. The reported incidence is small and in most
cases the symptoms have cleared when the treatment was withdrawn. Discontinuation



EEN FAR FEWER

DSAND FEET

Tratidate

' Whybegin with an ordinary beta-blocker?

labetalol

of the drug should be considered if any such reaction is not otherwise explicable.
Jaundice (both hepatic and cholestatic) has been reported as a rare complication of
Trandate therapy. Should it occur, treatment should be stopped since it has been shown
to be reversible on stopping the drug.

Precautions Trandate should not be given to patients with uncompensated or digitalis-
resistant heart failure or with atrioventricular block. The presence of severe liver disease
may necessitate reduced doses of Trandate. Care should be taken in asthmatic patients
and others prone to bronchospasm. Unnecessary administration of drugs during the
first trimester of pregnancy is undesirable.

Side effects If the recommended dosage instructions are followed side effects are
infrequent and usually transient. Those that have been reported include: headache,
tiredness, dizziness, depressed mood and lethargy. difficulty in micturition, epigastric

pain, nausea and vomiting, a tingling sensation in the scalp, and, in a very few patients, a
lichenoid rash.

Presentation, Package quantities and Basic NHS cost Trandate Tablets 100mg,
Trandate Tablets 200mg and Trandate Tablets 400mg each contain 100mg, 200mg and
400mg labetalo! hydrochloride, respectively. In containers of 50 and 250 tablets. Basic
NHS cost of 50 Trandate Tablets 100mg is £3-97.

Product licence numbers Trandate Tablets 100mg PL0045/0106. Trandate Tablets
200mg PL0045/0107 Trandate Tablets 400mg PL0045/0109

Further information is available on request from:
Allen & Hanburys Limited, Greenford, Middlesex UB6 OHB

Trandate is a trade mary



PIPRIL

INTRAMUSCULAR/INTRAVENOUS - PIPERACILLIN

-— decisive therapy for
hospital infections

Extremely broad spectrum
~of activity against common and
- problem pathogens’ . -

_ Synergistic with aminoglycosides o
~without adding to their toxicity
- ‘Reassuring penicillin safety
>~ for compromised patients, -

~ children and infants

Prescribing Information. Indications: Pipril is a broad spectrum bactericidal penicillin for the treatment and peri-operative prophylaxis of systematic or
local infections caused by sensitive organi Dosage: Adult pati with normal renal function should recieve 4-8g daily in divided doses for mild or
uncomplicated infections. In serious or life-threatening infections 12-16g daily in divided doses. For peri-operative prophylaxis 2g just prior to surgery
followed by at least two doses of 2g at four or six hour intervals. Patients with renal insufficiency may need dosage reduction - see Data Sheet. Children

2 months to 12 years of age: 100-300mg/kg daily in three or four divided doses. Neonates and infants under two months of age: 100-300mg/kg daily in two
equally divided doses. Contra-indications: Penicillin or severe cephalosporin hypersensitivity. Precautions: Safety for use in pregnant or lactating women
has not yet been established. Side effects: Uncommon and typical of injectable penicilfins. Admini ion: Pipril is pi d as 1g or 2g vials, 4g infusion
bottles and 4g infusion packs containing piperacillin as piperacillin sodium. See Data Sheet or package leaflet for full details of preparation and
administration. Product Licence No: 0095/0073 Basic NHS Price: 1g vial £2.63, 2g vial £5.20, 4g vial £10.29, 4g infusion pack £10.96. Further information

1s available on request.

€D Lederle Laboratories
Division of Cyanamid of Great Britain Ltd., Fareham Road, Gosport, Hants PO13 0AS (Tel: 0329-236131) PIPRIL is a trade mark




Exirel.The selective bronchodilator whic
relieves the strain on the right heart.”

No matter how effective previous treatment may have as salbutamol? and in anlmal studies has proved to be mor
been, asthmatics and bronchitics could still progress towards  selective than salbutamol*Afurther benefit of Exirel was seeni
chronic respiratory disease. patients with disease progression. Recent studles have show

Now, even with today's modern management these that Exirel reduces the straln on the rlght heart
patients may have a brighter future. Exirel.

First and foremost, Exirel provides the immediate and  For today’s
sustained relief of bronchospasm asthmatics need. patient and
In comparative studies Exirel has also proved to be as effective  tomorrowss.

pirbuterol *Trade Mar.

E aernsolcontaining atleast 200 nhaiat ans. €3¢ actvation gea ver: ngJ 2rgotprbuterolasthe acetate Exirel capsules contaning 10mgor 15 dracHiord p containing 1 5mg mipy are also avarl-
able Indications Treatment and prophylaxss uf bronc hual asthinia and reversible bronc*:spasi: © Dosage and administration £ iREL AEROSOL  for maintenance and propnylaxis | ov nnalanons 10 2mg or 0 dmg) 3or 4 tmes daily Totalnot to exceed 12 mfelawﬂs dary

EXIREL CAPSULES and SYRUP  10mg or 19mg adrinstered 3 or 4 times dary, Maxrmur n between the ages ot & and 12 vears the usual syrup dose 1s 7 5mg (Smil 4 imes darly Ce sensitwity to etic agents. Patients rece-vngmnspecmc
beta-adrenergi biocking agents Precautions As with nther sympathommumetic agerts [we\ showd be used wAh e autior npatents with thyrtoxicosis Coronary cardhac dysrhythmias Exirelisnet reco gnarcy andisnot p y atedforc!
effects Tremors, headaches nervousness insommia palpitations have beer repertea efrequentty wth £xir el usage Warnings 1t recommended dose fails to marrtan effective reliet patients should be advised 10 seek -mmedta(e medical artenton Basic NHS cost Exirel 200 metered dose aer

(PLOOS7 0184)£360 Exirel capsules 10mg,. «oded Earei 10 Phzer Pack ot 106 (FLU0ST
1172 2 Peacock A etal(1983) Bt Med J 287 1178 80 3 Pitts NE etai{1983)nRSM int

1%
e & Sy b

g coded Exirel 15 Phzer pack of 100 (PLO0S7 0230)£356 Exirel syrup 150 mi (1 5mg mi) (PLODS7 0208)£1 71 References | MacNee. W. et al (1983) Bt Med J. 287, 1169 Further information ts
NG 6 Longon 4 Moore P Constartine SW and Barth WE {1378) J Pharmacal Exp Ther 207 (21410 ava-lahleon request to Phz



Fenbid.

Conventional arthritis therapy can resultin large
variations in drug serum levels. If the levels fall too low an
 adequate effect may not be achieved. If they are too high,
side effects are more likely: e
‘Fenbid'is a sustained-release preparationof =

a AW’
) )

‘ & 1 1Y

a fd 'r
PRESCRIBING INFORMATION. Presentation — ‘Fenbid’ Capsules, PL 0002/0111, each containing 300 mg ibuprofen in sustained-release form. 120, £8.40. Indications — Rheumatoid
arthritis, osteoarthritis, ankylosing spondylitis, other seronegative (non-rheumatoid) arthropathies; acute periarticular disorders; refief of mild to moderate pain in sprains, strains, low back
pain, dysmenorrhoea; dental and post-operative pain. Dosage —Adults and children over 12 years: Start with 2 nyule's night and moming. May be increased to 3 capsules b.d. until
a

acute phase is controlled. Maintenance: 1 or 2 b.d. Do not chew or suck capsules or pellets. Capsule may be ope nd pellets mixed with soft food. Contra-indication — Active peptic
ulceration. Cautions — Gastrointestinal disease (but may be tolerated in patients with intolerance to other anti-rheumatic drugs); actual, or history of, bronchial asthma. Monitor

"‘
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en formulated to reduce these hlghs and lows.
Fenbrd provides effective relief of symptoms. And is at Ieast
- aswelltolerated as conventional ibuprofen.
Effective and well tolerated; a dosage that is sim ple
‘and convenlent Arthritis therapy onthelevel.

o

SUSTAINED RELEASE IBU PROFEN

\‘IV

{

prothrombin time daily for first few days in patients on anticoagulant therapy. Pregnancy and lactation. Adverse reactions — Gastrointestinal upsets, rash, headache, nervousness,
tinnitus, oedema. Rareg/ gastrointestinal haemorrhage. Blurred vision, toxic amblyopia, thrombocytopenia, oliguric renal failure reversed on stopping treatment. Overdosage —Treatment:

maintain normal blood pressure, correct electrolyte imbalance; consider emesis in children and gastric lavage in adults; symptomatic measures.
Legal category —POM. 2.11.83. Smith Kline & French Laboratories Limited , Welwyn Garden City, Hertfordshire AL7TEY, ‘Fenbid' is a trade s“w & &
mark. © 1983 Smith Kline & French Laboratories Limited. FN:AD23.
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Matthew is five years old and suffers from a rare muscular
disorder. He’s connected to a microcomputer. But to him, it’s
more like a sports coach.

As he tries to control his muscles, it responds. And as he
gains control, it encourages him to continue making headway
by setting him increasingly higher goals.

With this system, physically handicapped children have
overcome the tedium of doing their exercises and actually
started to enjoy them.

It was conceived by an imaginative physiotherapist from
Huntingdon Health Authority. She knew nothing about
computers, but had all the right instincts.

She had an inkling that microcomputers could help
children to persevere in their exercises. And she realised that,
with the plummeting cost of technology, computers were
becoming widely used in primary and secondary schools.

This meant she would be able to treat her young
patients during the course of their normal routine. And with-
out any heavy hnancial burden on the Health Service.

She collaborated with a team of experts. And they
focused their thoughts on the BBC Microcomputer.

In their own words, it was the only computer for the job.

ears ago, Britain couldn’t

to treat children like this.

R - ———

For one thing, availability would rarely be a problem. Because
the BBC Micro now accounts for over 80% of the computers
being ordered under the current D.O.L scheme to introduce
micros to primary schools.

Equally important,it readily accepts specialised and even
unorthodox equipment. Indeed, adaptability to fulfil many
roles is at the very core of its design.

That is why, besides being used in
many homes, it is performing diverse
roles in offices, hospitals and research
laboratories.

Perhaps what is most encouraging,
though, is what the physiotherapist
has demonstrated. The BBC Micro
is open to ideas from people in all
walks of life.

In fact,at £399, no other com-
puterinitspricerangeis athomein
so many situations.

(If you have any suggestions for new or unusual applica-
tions, you're welcome to write to the External Projects Director

at the address below.)

BBC Micro

For local stockist ring O1-200 0200, The BBC Mivracomputer System is designed. produeed and distributed by Acorn Computers Ltd.. 3 Fulbaurn Ruad. Cherry Hinton. Cambridge CBI Y. Tel: 0223 243200 Physiotherapy equipment by Aleph One Ltd.. Cambridge.




Freedom to lead a more active life

Inhaled

% Improves base]me respn‘atof'y
func‘:lon.3

1. Shepherd GL, Hetzel MR, Clark TJH. Br. J. Dis. Chest 1981; 75:215-7.
Prescribing information

Uses

Routine control of bronchospasm in bronchial asthma, bronchitis and emphysema, or as required to relieve attacks of
acute bronchospasm. Doses may also be taken before exertion to prevent exercise-induced asthma or before exposure to a
known unavoidable challenge.

Dosage and administration

As single doses for the relief of acute bronchospasm, for managing intermittent episodes of asthma and to prevent exercise-
induced bronchospasm.

Using Ventolin Inhaler - Adults: 1 or 2 inhalations. Children: 1 inhal

For chronic maintenance or prophylactic therapy:

Using Ventolin Inhaler - Adults: 2 inhalauons three or four times a day.
Children: 1inhalation three or four times a day increasing to 2 mhalations if necessary.

For optimum results in most patients inhaled Ventolin should be administered regularly.

Contra-indications

Ventolin preparations should not be used for the prevention of threatened abartion during the first or second trimester

increasing to 2 if necessary.

four times daily :

2. Butchers PR et al. Br. J. Pharmac. 1979; 67:23-32.

3. Millar AB, Clarke SW. The Physician 1983; 6:21-26.

Precautions

1f a previously effective dose ofmhaled Ventolin falls to give reheflasung at least three hours, the patient should be
advised to seek medical advice. \ lin should be C ly to patients suffering from thyrotoxicosis.

Unnecessary administration of drugs during the first trimester of pregnancy is undesirable.

Side effects

No important side effects have been reported following treatment with inhaled Ventolin.

Presentation and Basic NHS cost

Ventolin Inhaler is a metered-dose aerosol delxvermg 100 micrograms Salbutamol BP per actuation. Each canister conta

200 inhalations. Basic NHS cost £3-00.

Product licence number

Ventolin Inhaler 0045/5022

ﬁ Further information is available on request from:
Allen & Hanburvs Limited G ford. Middl UB6 OHB lin i
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pa.mombsrrpr;‘alhamormags uprgadadeded to maintain

400 mg 90-120 mins before i f general
mmatwdbmhenzmmgz—houﬂyasmmy
maximum 1.6 g. Do not use Tagamet syrup. Zollinger-€ llison
syndrome, up to 400 mg q.i.d., rarely up fo 2 g a day. Recurrent and
stomaf uiceration and short bowe! syi , 200mg 1.d.s. and
400 mg at bedtime {1.0 g/day).

N.8B. For tull dosage instructions see Data Sheet.

mwmmmmmmbdm
reaidastand at bedtime., or 200 mg t.d.s. with meals and 400 mg
at bedtime (1.0 g/day) for at teast 4 weeks. To prevent relapse,
400 mg at bedtimgor 400 mg moming and at bedtime for at least 6.
months. Benign gastric 200 mg t.d.s. with maals and 400 mg
at bedtime (1.0 g/day) for at least 8 weeks. Ossophageal refiux
dkseass, 400 mg t.d.s. with meals and 460 mg at bedtime
(1.8.g/day) for 4 10 8 weeks. Prophylaxis of stress-induced

Impaired renal function: reduce dosage lsee Daba
Sheet). F orat

e of
theophylline (see Data Sheet). Projonged treatment: observe
patients periodically. Exclude malignancy in gastric uicer. Care in
patients with compromised bone marrow (see Data Sheet). Avoid
during pregnancy and lactation.
Adverse reactions Diarrhoea, dvmr\ess rash, tiredness. Rarely,
states

ild iver damage,
{usually in the eldeﬂy or very ||I) interstitial nephritis, acute
POM. 21783

W SMITH KUNEAFRE?CH LABORATORIES LIMITED, WW"G&IWCWHMWB!7 1EY &&
©1983 Smith Kline & French Laboratories Limited Tagamet is atrade mark TG:AD1273




Animportant additional
benefit forHypovase...

...restoring the plasma lipid ratio.

Already firmly established as a booster
therapy in hypertension and in the treat-
ment of congestive heart failure, Hypovase
has now been shown to have an additional
beneficial property . .. the restoration of the
plasma lipid ratio?

This isimpartant because the use of the
first line anti-hypertensives such as
R-blockers and diuretics has not reduced the
incidence of ischaemic heart disease
(IHD)?->

One possible reason is that their
beneficial effects on blood pressure, one risk
factor for IHD, have been offset by their

effect on another major risk factor — the
plasma lipid ratio (HDL: LDL & VLDL)$-?
Hypovase when added to these first
line anti-hypertensives restores the plasma
lipid ratio, providing yet another good
reason for adding Hypovase to your first
line therapy.

Hypovase

razosin HCI
adual rolein hyrertension,
an important role in congestive
heart failure.

Prescribing Information: Indications Hypertension
of varied aetiology and all grades of severity,
congestive heart failure of moderate to severe

degrees. Contra-indications Sensitivity to Hypovase.

Precautions A low initial dose and gradual titration
is recommended. A small percentage of patients may
react mote rapidly and to a greater extent than the
majority. In some cases this has led to sudden loss of
consciousness generally lasting a few minutes.
Subsequent treatment may be satisfactory. Hypovase
is not recommended in pregnancy, during lactation
orin children under 12 years of age. Side Effects
Dizziness, drowsiness and lack of energy are the most
common. Dosage: Congestive Heart Failure
Suggested Initial Daily Dose Range: 0.5mg increasing

to1.0mgt.id., or q.id. Usual Daily Maintenance Dose:

4.0mg to 20mg in divided doses. Hypertension
Starting dose 0.5mg two to three hours before
retiring; thereafter up to 20mg/day in divided doses.
Twice daily dosing is usually adequate. Basic N.H.S.
Cost 0.5mg tablet (PL57/0149) pack of 100, £4.08;
1mg tablet (PL57/0106) pack of 100, £5.25; 2mg
tablet (PL57/0107) pack of 100, £6.98; 5mg tablet
(PL57/0108) pack of 100, £15.58.

Also available is a b.d. Starter Pack, for hypertension
only, containing 8x0.5mg and 32 x 1mg Hypovase
tablets, £2.70.

REFERENCES: 1. Leren, P, Eide, |, Foss, O.P, Helgeland, A,

Hjermann, |, Holme, I, Kjeldsen, S. E., The Os|o Study,
Lancet, July 5th, 1980; 2: 4-6. 2. Medical Research
Council Working Party, Lancet 1981, Il, 539-543.

3. Veterans Administration Co-operative Study Group,

JAMA, 1970; 213:1143-1152. 4. Hypertension
Detection and Follow-up programme Co-operative
group, JAMA, 1979; 242: 2560-2577. 5. Australian
National Blood Pressure Study Management Com-
mittee, Lancet, 1980, |, 1261-1267. 6. Johnson, B.F,
Journal of Cardiovascular Pharmacology, 1982, 4,
Suppl. 2:5213-221. 7. Kaplan, N. M., Journal of
Cardiovascular Pharmacology, 1982, 4, Suppl. 2:
$187-189. 8. Oliver, M. F, New England Journal of
Medicine 1982;306, No.5:297-298.9. Lowenstein, J.,
Neusy, A. J., Journal of Cardiovascular Pharmacology,

1982; 4, Suppl. 2: 5262-264.

Full information on request.
Pfizer Ltd., Sandwich, Kent.
*Trade Mark.



Du Pont Pharmaceuticals

D Low mcndence of nausea and vomltmg‘z3

L—_l Demonstrated celllng effect to resplratory
depression* .

D No significant adverse clinical eﬁect on the
.cardiovascular sys,tel’n“57 o

I:] Low mcndence of psychotomlmetnc eff




natbuphine hydrochloride

Prescribing Information

Presentation:
An ampoule containing a clear colourless sterile aqueous solution of 20mg nalbuphine
hydrochloride in 2ml.

Uses:

Nubain injection is indicated for the relief of moderate to severe pain. It can also be used for pre-
and post-operative analgesia.

Dosage and Administration:

Nubain m,ectvon may be administered subcutaneously, intramuscularly or intravenously.

The usual recommended dosage is 10mg-20mg for a 70kg individual. dosage should be
adjusted according to the severity of pain, physical status of the patient and other medications
the patient may be receiving.

Contra-indications, Wamings and Precautions:

Contra-indications: Nubain should not be administered to patients who are hypersensitive to it.
Warnings: Drug dependence: Nubain has low abuse potential. However, caution should be
observed in prescribing it for emotionally unstable patients or for patients with a history of
opioid abuse. When Nubain is selected for the control of chronic pain, its suggested prolonged
activity may delay the need for larger or more frequent doses. Abrupt discontinuation of Nu%ain
following prolonged use has been followed by symptoms of opioid withdrawal. Use in
ambulatory patients: Nubain may impair the mental or physical abilities required for the
performance of potentially dangerous tasks such as driving a car or operating machinery.
Therefore, Nubain should be administered with caution to ambulatory patients who should be
warmed to avoid such hazards. Use in children: Because clinical experience in children under
the age of 12 is limited, the administration of Nubain in this age group is not recommended.
Use in pregnancy: Safe use of Nubain in pregnancy (including labour) has not been
established. Although animal studies have not revealed teratogenic or embryotoxic effects,
nalbuphine should only be administered to pregnant women when, in the judgement of the
physician, the potentiarbeneﬁts outweigh the possible hazards. Nubain should be used to
provide analgesia in patients with head injury and increased intracranial pressure only when
essential, and then should be administered with extreme caution. Patients receiving an opioid
analgesic. general anaesthetic. phenothiazine or other tranquillizer, sedative, hypnotic or other
CNS depressant (including alcohol) concomitantly with N qbam may exhibit an additive effect.
\zlgen ;;Jch combined therapy is contemplated. the dose of one or both agents should be
reduced.

Precautions: Caution should be observed in administering the drug to patients with impaired
respiration, or with other medications which produce respiratory depression. In the presence of
bronchial asthma, uraemia, severe infection, cyanosis or respiratory obstruction, Nubain
should be administered with caution and in reduced doses. Safety for use in myocardial infarction
has not been established. Nubain should be used with caution and administered in reduced
amounts in patients with impaired renal or hepatic function.

A World of
Vacation Adventures
Awaits you

CHOICE, FLEXIBILITY
EXCITEMENT
HILLESDON OWNERS et in its secluded

Everyone dreams of owning their holiday home -
Now Torquay’s Hillesdon Court realises that dream

From your bal of this purp. built d

in the ded

HAVE THEM ALL of the Warberries you look due south over the harbour
and the magnificent sweep of Torbay, yet convenient
AND MORE for every amenity. Step inside the luxury of your 2
bedroomed Apartment and revel in its elegance, quality and ! ...from furnishings and
drapes to full height mirrored ‘robes ... Teletext T.V. to stereo radio-cassette player ... cutlery to
teasmade and hairdryer. Everything for you to relax and enjoy the magical almost unreal perfec-
tion of that dream come true - and the perfect family New Year investment !

Imagine the i of hanging your for a ski resort in the Rockies ..fishing off the Florida
coast..lazing on the Mediterranean seaboard..the exotic South Pacific as it calls you to Fiji, Australia, New
Zealand..the haunting mystique of old Scotland..Rio..Jamaica..the quaintness of the French countyside ...
Las Vegas..New York. Something and somewhere for every desire. Every taste. Every mood. Thanks to time -
share, the concept that lets you buy that holiday home just for the weeks you want to use it - at a fraction
of the outright e«t Plus t.he right through Interval International to exchange to one of some 360 quality re-
sorts in 30 C 5 Contis your holidays for 80 years are protected against inflation by a
once only capital Bnt seeing is believing, judge for yourself, join us for a free experience mini —
break before you buy !

TELEPHONE 0685 — 2386/7 (24 hr.) FOR FULL DETAILS
or better still come and see us at Hillesdon Court, Grafton Road, Torquay

Adverse Effects:

The most frequently seen reaction to Nubain is sedation. Less frequent are sweating, nausea,
vomiting, dizziness, dry mouth, vertigo and headache. Rarely seen are CNS effects such as
nervousness, depression, confusion and dysphoria. Also reported have been hyper- and
hypotension, bradycardia, tachycardia, dyspepsia, gastrointestinal cramps, itching. urticaria,
speech difficulty, blurred vision and flushing.

Management of overdosage. The immediate intravenous administration of Narcan (naloxone
hydrochloride) is a specific antidote. Oxygen. intravenous fluids, vasopressors and other
supportive measures should be used as indicated.
Phamaceutical Precautions:
Protect from light. Store at room temperature (15-30°C).
Category: Prescription Only Medicine.
Package Quantities: Nubain ampoules each containing 2ml are supplied in boxes of 10 ampoules.
Further information: Nil.
Product Licence Number: 4524/0003.
Basic NHS Cost: £11.60 per box of 10x2mi ampoules.
Date of Preparation: August 1983.

References

1. Fragen R, Caldwell N. Acute dication ibuphine. Anesth Analg 1977,56:808 12.

2. Jasinski D, Mansky P. Evaluaoon of nalbu ine for abuse potenual Clin Pharmacol Ther 1972;13:7890. 3. Data
on file, Du Pont Pharmaceuticals (UK) Ltd. om:?noll A I‘ea'sAS Cellﬁ effect for respiratory depressnon by
nal ine. Clin Pharmacol Ther 1980:27 47885 effects
of nalbuphine and m mnnpauemswﬁcofonaryanetydlsease BmlTeKHeanlnslIQ785m19246 Lake C
etal. Cardiovascular effects of nalbuphine in patients with coronary of valvular heart disease.
1982,57:498-503. 7. Lee G et al. Hae! effe P hi m acute myocardual infarction.
Clin Pharmacol Ther 1981:29(5):576-81. 8. baugh J. E ion of nalbs -acy and safety in the
management of chronic pam associated with advanced mali . Curr Ther Res 19&.31(3)393-401 9. Houde
RW et al. Annual Report of the Analgesic Studies Section of the Memorial Sloan-Kettering Cancer Centre 1976.

10. Tammisto T, Tigerstedt I. Companson of the sic Effects of Intravenous Nalbuphine and Pentazocine in
Patients with Postoperative Pain. Acta Anaesth Sc 19772l390394

Further information is available on from the C

Du Pont (UK) Ltd. Phammaceuticals. Way, St , Herts SG1 4QN.
Nubain* is a registered trademark of E.l. du Pont de Nemours & Co. Inc.

Du Pont Pharmaceuticals

LETTERS TO A
YOUNG DOCTOR

PHILIP RHODES

Faced with increasing competition and even the
prospect of unemployment young doctors need sound
advice on how they should plan their careers. This
series of articles by Professor Philip Rhodes, begins
with advice to preregistration house officers and then
considers the choice open to them after registration.
There are sections on study leave, applying for jobs,
and interviews, and chapters giving special advice to
women and overseas doctors. Examinations, research,
teaching, administration, and postgraduate education
are also covered.

Price: Inland £6.00

Overseas £8.00/USA$14.00

(Inland £5.50; Overseas £7.50/USA$13.00
to BMA members)

Despatched by air overseas

Payment must be enclosed with order

Order your copy now

From: The Publisher, British Medical Journal,
BMA House, Tavistock Square, London WCIH 9JR
or any leading bookseller







THE STOMACH

The acid environment prevents release .
of the drug through the pH- sensitive
membrane of each pellet.

Gastric irritation is therefore minimised.

OQQPROGRAMMED

controlled refease ketoprofen

your assurance of success in arthritis

Prescribing information

Dosage Orally with food, 100-200mg once daily. Indications Rheumatological
disorders, including osteoarthritis, rheumatoid arthntis, ankylosing spondylitis, acute
musculoskeletal conditions and dysmenorrhoea. Contra-indications Peptic
ulceration, chronic dyspepsia; use In children; use in patients sensitive to aspinn or
other non-steroidal anti-inflammatory drugs known to inhibit prostaglandin

synthetase or with bronchial asthma or allergic disease. Precautions Pregnancy,
tactetion Concomitant administration of protein-bound drugs. Side-effects
Occasional gastro-intestinal intolerance, very rare gastro-intestinal haemorrhage/ skin
rashes. Presentation 100mg capsules PL 0012/0143 Basic NHS Cost (Aug '83) 100 x
100mg capsules £17 98 Oruvailis a trade mark. Further information is available on
request May & Baker Ltd, Dagenham, Essex RM10 7XS

MA 2119




Gastrozepin is a selective antimuscarinic Gastrozepin DOESNOT ...
agent which provides balanced control @ rely on acid reduction alone
gastric secretion without markedly @ rely on pepsin reduction alone
affectmg other peripheral receptor sites. @ rely on mucosal protection alone .
This gastro-selective action means @ profoundly affect intragastric pH .
that, in practice, Gastrozepin is a well- | |
tolerated drug which heals peptic Gastrozepin DOES . ..
ulcers. @ relieve daytime pain
@ relieve night-time pain
@ reduce antacid intake
@ heal peptic ulcers with one 50 mg hblet b.d.

For the treatment of
peptic ulcer

Twice daily

Gastrozepi

N

pirenzepine

The gastro-selective
anti-secretory

White tablets each ¢ g 50 mg of p t effects were noted. Breast milk concentration after therapeutic
duhydrochlonde sco'edonone face with "G ononescdeofmescofe and’ 50" on the other. doses is unl-kely to affect the infant. Side effects: occaswnally transitory dry mouth and
The obverse is impressed with the symbol @ Uses: G dicated in the acc dation difficulty may occur. of entirely sy ic. There is
of gastric and duodenal ulcers. Dosage: 50 mg at bedtime andin me moming before meals. In no specific antidote. Basic NHS price: 50 mg tablets, 60 £20.50. Product Licence No.: 50 mg
severe cases the total daily dose may be increased to 150 mg in divided doses. Continuous tablets, PLO014/0260.
therapy may be recomnm\ded for up to three months. Contn Indiaﬂons. Warnings etc:
lnteracbon with and i ox-dase i and G pin is a Further information is available on request

i posscbuhty G pin is not d during pregnancy although in animal The Boots Company PLC Nottingham Gastrozepin® Trade Mark



FROM THE START
IN HYPERTENSION

INCREA
PERIP
RESI

“

produces a controlled
reduction

4, .. suggests that nifedipine becomes more
effective the higher the blood pressure.’"

(

Prescribing Information. Presentation: Pink-grey coated tablets each containing 20mg nifedipine. Indications: For the treatment of hypertension. Dosage and Administration: The recommended dose for
Adalat Retard is one 20mg tablet twice daily and if necessary a further tablet may be taken according to the patient's response. Treatment may be continued indefinitely. Contra-indications: Must not be

given to women capable of child bearing. Warnings and Precautions: Adalat Retard is not a beta-blocker and therefore gives no protection against the dangers of abrupt beta-blocker withdrawal, any such
withdrawal should be by gradual reduction of the dose of beta-blocker, preferably over 8-10 days. Adalat Retard may be used in combination with beta-blocking drugs and other anti-hypertensive agents,

but the possibility of an additive effect resulting in postural hypotension should be borne in mind. Adalat Retard will not prevent possible rebound effects after cessation of anti-hypertensive therapy. Adalat
Retard should be used with caution in patients whose cardiac reserve is poor. Ischaemic pain has been reported in some patients, commonly within 30 minutes of the introduction of nifedipine therapy. Patients
experiencing this effect should discontinue nifedipine. The use of nifedipine in diabetic patients may require adjustment of their control. There is no known drug incompatibility. Side Effects: Adalat Retard is
well tolerated. Minor side-effects, usually associated with vasodilatation are mainly headache, flushing and lethargy. These are transient and invariably disappear with continued treatment. Overdosage —
standard measures such as atropine and noradrenaline may be used for resultant bradycardia and hypotension. Intravenous calcium gluconate may be of benefit. Pack Quantities: Adalat Retard tablets are
available in foil strips of 10 in packs of 100. Daily Treatment Cost: 39p. Product Licence Number: Adalat Retard UK: PLO010/0078.

Further information is available from:

Bayer UK Limited, Pharmaceutical Division,

Bayer House, Strawberry Hill, Newbury, Berks RG13 1JA

Telephone: (0635) 39000 ® Registered trademark of Bayer, Germany. . 1. MacGregor GA et al ) Cardiovasc Pharmacol 1982; 4: $358-62




DALMANE 15ihg

flurazepam

Count on your experience.Count on it first.

Prescribing Information: Indications Insomnia of all degrees. Sleep disturbances due to organic conditions, in conjunction with specific therapy. Dosage Adults: Mild insomnia 15mg.
Moderate to severe insomnia 15 or 30mg. Severe insomnia 30mg. Elderly patients 15mg. Precautions As with other CNS drugs, patients should avoid alcohol while under treatment. Patients’
reactions (driving ability, etc.) may be modified. Prescribe in early pregnancy only when absolutely indicated. The use of high doses of benzodiazepines, especially over prolonged periods,
can sometimes lead to dependence particularly in patients with a history of alcoholism or drug abuse. Treatment in these cases should be withdrawn gradually. Side-effects Dalmane is well
tolerated. However, morning drowsiness. dizziness and ataxia may occur. Occasionally patients may experience a bitter after-taste. Basic NHS Cost 1 x15mg capsule 4.5p per

night ex 500 pack. 1 x30mg capsule 6.0p per night ex 500 pack. Product Licence Numbers 0031/0065 (capsules 15mg). 0031/0066 (capsules 30mg). Presentations Dalmane

capsules 15mg and 30mg. Roche Products Limited, PO Box 8 Welwyn Garden City, Hertfordshire AL 3AY. Dalmane is a trade mark.



HEART DISEASE IN THE ELDERLY

by A. Martin, Department of Geriatric Medicine, Crawley
Hosgital and A.). Camm, St. Bartholomew’s Hospital,
London

This is the second volume in the series "Disease
Management in the Elderly” which aims to provide
readable overviews of disease processes in this important
patient group, and offers practical advice on treatment.

Heart disease in all age groups, but particularly in the

elderly, is an increasingly difficult problem, and in this book
a group of recognised authorities addresses the various
issues of diagnosis and treatment by chemical, electrical
and surgical methods. There are extensive reviews of the
epidemiology and pathophysiology of the ageing heart,
setting the scene for the main purpose of the book, which is
a description and appraisal ofp clinical management.

Problems such as hypertension, ischaemic heart disease,
valvular disease and E:art failure are examined in detail,
and the vast amount of information on such developing
areas as electrocardiography, electrophysiology,
pharmacology, imaging and surgery issummarised insuch a

way that current thinking and practice are put into.

perspective.

The text is very well illustrated, although ECG tracings
(which occupy so much space in many books on this
subject) have n avoided.

Series: Volume 2 in Disease Management in the Elderly

February 1984 286 pages
0471 90126 1 £24.00/$45.00

MEDICAL BOOK SALE

~ Over 200 Medical and related
Life Science books on special offer

Sale closes 30th April 1984

For your free Sale catalogue write to -
Annabella Duckit, John Wiley and Sons Ltd.
FREEPOST, Baffins Lane, CHICHESTER,
West Sussex PO19 1YP
or telephone Chichester (0243) 784531

MENIERE'S DISEASE
A Comprehensive Appraisal

edited by W.). Oosterveld, Ear, Nose and Throat
Department, University of Amsterdam, The Netherlands

Menieres Disease was first identified over a centuryago asa
specific disorder of the inner ear. Since then there has been
considerable research into this complex disease but despite
this, the pathophysiology and histopathology of the
condition are still not completely understood, and areas of
disagreement and controversy continue to surround the
subject. ’

This book represents a comprehensive analysis of various
aspects of Menieres Disease, based on the currentavailable
information. It reviews the research into the mechanisms of
the disease, discusses diagnostic problems, presents the
latest information on clinical examinations and choices of

_treatment, and covers management of the disease.

November 1983 146 pages
0471 90166 0 £9.50/$17.00

John Wiley & Sons Ltd.
Battins Lane, Chichester
Sussex POTOTU D, Fnuland

AVIATION
MEDICINE

Richard M Harding & F John Mills

This authoritative and highly readable account of
the little known specialty of aviation medicine will
interest both general readers and those interested
in it as a career. Comprehensive information on
the management of airline passengers with
particular medical conditions before, during, and
after flight will help doctors faced with deciding
whether or not their patient is fit to fly and with
coping with a medical emergency in the air while
themselves passengers on board an aircraft. The
chapters on the problems of altitude, acceleration,
the function of the special senses in flight, special
forms of flight, and aviation psychology describe
clearly and precisely the physiological and
behavioural effects that flight imposes on man.

Price: Inland £5.50; Overseas £7.50/USA$13.00
(Inland £5.00; Overseas £7.00/USA$12.00 to BMA members)
Despatched by air overseas

Payment must be enclosed with order

Order your copy now

From: The Publisher, British Medical Journal,

BMA House, Tavistock Square, London WC1H 9JR,
or any leading bookseller

AVIATION
MEDICINE

RICHARD M HARDING
F JOHN MILLS

ARTICLES FROM
THE BRITISH
MEDICAL JOURNAL
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Organised by MEDIA MEDICA LD, Index House, \
Midhurst Road, Liphook, Hampshire GU30 7AZ
Tel: (0428) 724676

A TWO-DAY SYMPOSIUM

BREAST CANCER
MANAGEMENT
- ARE THERE GROUNDS
FOR, OPTIMISM?

THURSDAY MAY 24th and
FRIDAY MAY 25th 1984.

Chalrmen and speakers include:

Professor M Baum
Professor RW Blamey

Dr Diana Brinkley
Mr I Burn

Dr RC Coombes
Professor AL Harris

Dr A Howell

Dr RD Rubens

Dr IE Smith

Dr Margaret F Spittle
Professor JMA Whitehouse
Dr CJ Williams

To be held at the Royal College of Physicians,
11, St Andrews Place, Regents Park, London
by kind permission of the Treasurer.

Further information and registration forms are available
from the Communications Manager, Media Medica Ltd

This symposium is supported by

a grant from Lederle Laboratories.

THE ESSENTIAL
CORRESPONDENCE
COURSE
FOR THE MRCP

This new course for PART | and PART Il

has been completely rewritten and

updated with new clinical slides, X-rays
and ECG’s included.

Write for full details to:

J. ARNOLD
(Correspondence Courses)

19 VILLAGE WAY,
LONDON SE21 7AN




nows
no barriers

in staphylococcal infection

l:rescribing Information.

Dosage: FUCIDIN TABLETS (250 mg sodium fusidate). 500mg 3 times daily.

Adverse reactions and precautions: In some patients taking Fucidin, a reversible
jaundice has been reported, most frequently in subjects receiving intravenous therapy. In
general, oral therapy should be instituted as soon as possible. If the jaundice persists, the drug
should be withdrawn, following which the serum bilirubin will invariably return to normal.
Fucidin is excreted mainly in the bile and liver function tests should be carried out in patients
with liver dysfunction when used for prolonged periods and when administered in conjunction
with other drugs which may compete for the same excretory pathway. Gastro-intestinal upset
occurs in some patients taking oral Fucidin. This can be minimised by taking the tablets with food.
Product Licence Number: 0043/5000 -
Basic N.H.S. Price: For an adult £3.87 per day ex bottle of 100

Also available as Fucidin Suspension and Fucidin for Intravenous Infusion.

Leo Laboratories Limited
. Longwick Road, Princes Risborough,
L E o Aylesbury, Bucks. HP17 9RR
Fucidin is 2 trademr .

sodium fuéfdaté




